
William States Lee III Nuclear Station FSAR, Chapter 9

Revision: 1 9-i

CHAPTER 9

AUXILIARY SYSTEMS

TABLE OF CONTENTS

Section Title Page

9.1 FUEL STORAGE AND HANDLING..................................................... 9.1-1

9.1.4.3.8 Radiation Monitoring................................................................ 9.1-1
9.1.4.4 Inspection and Testing Requirements ..................................... 9.1-1
9.1.5 OVERHEAD HEAVY LOAD HANDLING SYSTEMS..................... 9.1-1
9.1.5.3 Safety  Evaluation.................................................................... 9.1-2
9.1.5.4 Inservice Inspection/Inservice Testing..................................... 9.1-3
9.1.5.5 Load Handling Procedures ...................................................... 9.1-4
[...]
continuous flow of circulating water through a small bypass valve around the inlet 
isolation valve.

Backwashable strainers are provided upstream of each TCS heat exchanger. 
They are actuated by a timer and have a backup starting sequence initiated by a 
high differential pressure across each individual strainer. The backwash can be 
manually activated.

Piping

System piping is made of carbon steel. Piping joints and connections are welded, 
except where flanged connections are used for accessibility and maintenance of 
components. Nonmetallic piping may also be used.

9.2.8.2.3 System Operation

The turbine building closed cooling water system operates during normal power 
operation. The system does not operate with a loss of normal ac power.

Startup

The turbine building closed cooling water system is placed in operation during the 
plant startup sequence after cooling water flow from the CWS, or RWS when 
applicable, is established but prior to the operation of systems that require turbine 
building closed cooling water flow.  The system is filled by the demineralized water 

DCD

WLS CDI



William States Lee III Nuclear Station FSAR, Chapter 9

Revision: 1 9.2-6

transfer and storage system through a fill line to the surge tank.  The system is 
placed in operation by starting one of the pumps.

Normal Operation

During normal operation, one turbine building closed cooling water system pump 
and two heat exchangers provide cooling to the components listed in 
Table 9.2.8-1. The other pump is on standby and aligned to start automatically 
upon low discharge header pressure.

During normal operation, leakage from the system will be replaced by makeup 
from the demineralized water transfer and storage system through the automatic 
makeup valve. Makeup can be controlled either manually or automatically upon 
reaching low level in the surge tank.

Shutdown

The system is taken out of service during plant shutdown when no longer needed 
by the components being cooled. The standby pump is taken out of automatic 
control, and the operating pump is stopped.

9.2.8.3 Safety Evaluation

The turbine building closed cooling water system has no safety-related function 
and therefore requires no nuclear safety evaluation.

9.2.8.4 Tests and Inspections

Pre-operational testing is described in Chapter 14. The performance, structural, 
and leaktight integrity of system components is demonstrated by operation of the 
system.

9.2.8.5 Instrument Applications

Parameters important to system operation are monitored in the main control room. 
Flow indication is provided for individual cooled components as well as for the 
total system flow.

Temperature indication is provided for locations upstream and downstream of the 
turbine building closed cooling water system heat exchangers. High temperature 
of the cooling water supply alarms in the main control room. Temperature test 
points are provided at locations to facilitate thermal performance testing.

Pressure indication is provided for the pump suction and discharge headers. Low 
pressure at the discharge header automatically starts the standby pump.

Level instrumentation on the surge tank provides level indication and both low- 
and high-level alarms in the main control room. On low tank level, a valve in the 

DCD



William States Lee III Nuclear Station FSAR, Chapter 9

Revision: 1 9.2-7

makeup water line automatically actuates to provide makeup flow from the 
demineralized water transfer and storage system.

9.2.9.2.2 Component Description

Replace the paragraph in the Waste Water Retention Basin portion of DCD 
Subsection 9.2.9.2.2 with the following text.

Waste Water Retention Basins 

There is one waste water retention basin per unit, located to the northwest of the 
main plant area.  The basin is constructed such that its contents, dissolved or 
suspended, do not penetrate the liner and leach into the ground. The basin can 
receive waste streams for holdup or, if required, for treatment to meet specific 
environmental discharge requirements. The basin has a capacity of approximately 
5,385,000 gallons. 

The configuration and size of the waste water retention basins allows settling of 
solids larger than 10 microns which may be suspended in the waste water stream.

Waste water can be sampled prior to discharge from the waste water retention 
basin.

Basin Transfer Pumps

Two 100 percent capacity (900 gpm) submersible type pumps send the waste 
water from the retention basin to the common blowdown sump. The discharge 
piping has a design pressure of 150 psig.  In the event of oily waste leakage into 
the retention basin, a recirculation line is provided to recycle the oil/water waste 
from the basin to the oil separator. Controls are provided for automatic or manual 
operation of the pumps based on the level of the retention basin. 

Add the following subsection after DCD Subsection 9.2.10.  DCD Subsections 
9.2.11 and 9.2.12 are renumbered as Subsections 9.2.12 and 9.2.13, respectively.

9.2.11 RAW WATER SYSTEM

The raw water system (RWS) is common to Units 1 and 2, and provides river 
water for makeup to the circulating water system (CWS) mechanical draft cooling 
tower basins, and treated river water for makeup to the service water system 
(SWS) cooling tower basins, for feed to the demineralized water treatment system 
(DTS) and for makeup to the fire protection system (FPS).

WLS COL 9.2-2

STD DEP 1.1-1

WLS SUP 9.2-1



William States Lee III Nuclear Station FSAR, Chapter 9

Revision: 1 9.2-8

9.2.11.1 Design Basis

9.2.11.1.1 Safety Design Basis

The RWS serves no safety-related function and therefore has no nuclear safety 
design basis.

Failure of the RWS or its components will not affect the ability of safety-related 
systems to perform their intended function.

No interconnections exist between the RWS and any potentially radioactive 
system.

9.2.11.1.2 Power Generation Design Basis

The RWS provides the following services for both Units 1 and 2:

• Fill and makeup to the CWS cooling tower basins. 

• Pre-treated makeup to the SWS cooling tower basins.

• Supply pre-treated river water for feed to the DTS.

• Makeup to the SWS cooling tower basins during a loss of preferred power.

• Supply pre-treated water to the primary and secondary fire water tanks.

• Provide an alternate supply of cooling water to the turbine building closed 
cooling water system (TCS) heat exchangers

• Provide alternate sources of make-up to the SWS during a loss of off-site 
power from the clarified water subsystem or the raw water supply 
subsystem.

The normal source of raw water to Units 1 and 2 is the Broad River. During low 
flow conditions in the river, Make-Up Pond B provides an alternate source for the 
raw water.

9.2.11.2 System Description

9.2.11.2.1 General Description

The RWS is shown in Figures 9.2-201, 202, 203, 204, and 205. Classification of 
components and equipment for the RWS is given in DCD Section 3.2.

The RWS consists of the following subsystems: river water subsystem (Figure 
9.2-201), raw water supply subsystem (Figure 9.2-202), Make-Up Pond B 
subsystem (Figure 9.2-203), the clarification subsystem (Figure 9.2-204), and the 
clarified water subsystem (Figure 9.2-205).



William States Lee III Nuclear Station FSAR, Chapter 9

Revision: 1 9.2-9

River Water Subsystem

Four river water intake pumps are located at an intake structure on the Broad 
River. Each pump is sized to supply 100 percent of the average raw water needs 
for one unit.  The pumps draw river water and discharge it into the Make-Up 
Pond A. 

Raw Water Supply Subsystem 

Make-Up Pond A receives water from the river water subsystem and provides 
residence time for settling of suspended solids out of the river water. A connection 
with a normally closed manual valve on the raw water intake pumps discharge 
header provides a second alternate supply of water to the SWS cooling tower 
basins.

Six raw water pumps, located at the Make-Up Pond A intake structure, forward the 
water to the CWS mechanical draft cooling towers of Units 1 and 2, and to the 
clarified water subsystem for pre-treatment. Each pump is sized to supply 50 
percent of the maximum raw water needs for one unit. 

Make-Up Pond B Subsystem

Four Make-Up Pond B pumps, located in an intake structure in the Make-Up 
Pond B, draw water from the pond and discharge it to the Make-Up Pond A. This 
subsystem is a backup system that operates during low flow conditions in the 
Broad River. 

When the Broad River returns to normal flow conditions, Make-Up Pond B can be 
replenished by using the standby river and raw water pumps to transfer water 
from the Broad River into the Make-Up Pond A, and back to Make-Up Pond B.

Clarification Subsystem

The clarification subsystem is used to reduce the amount of total suspended 
solids (TSS) in the raw water that is provided to the DTS, SWS, and FPS. Two 
100 percent clarified water transfer pumps forward product water to the clarified 
water subsystem. 

Clarified Water Subsystem

The clarified water subsystem consists of a clarified water storage tank that stores 
product water from the clarification subsystem.  It has an approximate capacity of 
2.7 million gallons and is sized to provide normal makeup to the service and 
demineralized water systems to support clarifier maintenance. Two 100 percent 
clarified water supply pumps per unit send clarified water to the various users, 
including the SWS, DTS, CWS and FPS.

9.2.11.2.2 Component Description

River Water Intake Pumps



William States Lee III Nuclear Station FSAR, Chapter 9

Revision: 1 9.2-10

The river water intake pumps are vertical, wet pit, centrifugal electric motor driven 
pumps.  Each pump is sized to support one operating unit. Two pumps run 
continuously during normal operation. The other two are on standby.

Traveling Water Screens

Four traveling screens at the inlet to the river water intake structure provide 
coarse screening of floating and suspended debris, and deter aquatic life from the 
river water from entering the intake basin. The screens are designed so that the 
through screen velocity is less than 0.5 feet per second to minimize the uptake of 
aquatic biota. Debris from the screens is washed off with spray water and sluiced 
to the river. 

Raw Water Pumps

The raw water pumps are vertical, wet pit, centrifugal electric motor driven pumps. 
Two pumps per unit operate continuously during normal operation. The third pump 
is on standby. For each unit, two out of the three raw water pumps are powered 
from a diesel-backed power supply.

Make-up Pond B Pumps

Make-up Pond B pumps are vertical, wet pit, centrifugal electric motor driven 
pumps. These four pumps are not normally in operation.

Clarifier and Accessories

A solids contact type clarifier equipped with a motor operated recirculator and a 
motor operated scraper serves both units. Skid mounted alum and polymer 
injection pumps provide flocculants to the clarifier. 

The clarifier effluent is filtered in two multimedia gravity filters and collected in the 
clarified water transfer tank. Skid mounted pumps inject pH adjustor and sodium 
hypochlorite as necessary into the clarified water downstream of the filter.

The sludge is concentrated in a sludge thickener and dewatered in a filter press. 
The cake is disposed of in a landfill. Decant water is recycled to the inlet of the 
clarifier.

Clarified Water Transfer Pumps 

The clarified water transfer pumps are horizontal, centrifugal, constant speed 
electric motor driven pumps. One pump transfers clarified water to the clarified 
water storage tank, with the other on standby.

Clarified Water Storage Tank

The clarified water storage tank stores product water from the clarification 
subsystem.  The tank is of sufficient capacity to provide makeup to the service and 



William States Lee III Nuclear Station FSAR, Chapter 9

Revision: 1 9.2-11

demineralized water systems when the system is not in operation to support 
clarifier maintenance.

Clarified Water Supply Pumps

The clarified water supply pumps are horizontal, centrifugal, constant speed 
electric motor driven pumps. One pump per unit sends clarified water to the 
various users, including the SWS, DTS, CWS and FPS.  The clarified water 
supply pumps are powered from a diesel-backed power supply. 

Piping

The piping is designed to accommodate transient effects that may be generated 
by normal starting and stopping of pumps, opening and closing of valves, or other 
normal operating events.  The system is designed so that high points do not lead 
to the formation of vapor voids upon loss of system pumping.

9.2.11.3 System Operation 

The RWS operates during all normal modes of operation, including startup, power 
operation, cooldown, shutdown, and refueling. 

The normal makeup requirements, when both Units 1 and 2 are in power 
operation, are met with two river water intake pumps, four raw water pumps, one 
clarified water transfer pump, and two clarified water supply pumps in service.

During plant shutdown, when the CWS of one or both units may not be operating, 
the RWS can function with one pump in each set of pumps to fulfill the makeup 
water and TCS cooling requirements.  

The raw water pumps and clarified water supply pumps are available for operation 
during a loss of preferred power (LOPP) to support the SWS.  The normal makeup 
supply and primary source of SWS makeup following a LOPP are the diesel-
backed clarified water supply pumps. The first alternate source of SWS makeup 
following a LOPP is the secondary fire water tank. The second alternate source of 
SWS makeup following a LOPP is the raw water pumps.

9.2.11.4 Safety Evaluation

The RWS has no safety-related functions and therefore requires no nuclear safety 
evaluation.  It has no interconnection with any system that contains radioactive 
fluids.

9.2.11.5 Tests and Inspections

System performance, and structural and pressure tight integrity of system 
components is demonstrated by operation of the system, monitoring of system 
parameters such as flow and pressure, and visual inspections. 



William States Lee III Nuclear Station FSAR, Chapter 9

Revision: 1 9.2-12

9.2.11.6 Instrumentation Applications

Pressure indication, with low and high alarms, is provided on the discharges of the 
river water pumps, raw water pumps, clarified water transfer pumps, and the 
clarified water supply pumps.  A low discharge pressure signal automatically 
starts the designated standby pump. System malfunction is alarmed in the main 
control room. There are no automatic controls associated with the Make-Up 
Pond B subsystem.

The clarifier, sludge thickener, gravity filter, and chemical feed functions are 
automatically controlled. System malfunction and low water level in the clarified 
water storage tank is alarmed in the main control room.

The fire water tank fill valves are controlled by level and automatically open and 
close to fill each tank. Low low level is alarmed in the main control room.

9.2.12 COMBINED LICENSE INFORMATION

9.2.12.1 Potable Water

This COL Item is addressed in Subsections 9.2.5.2.1 and 9.2.5.3.

9.2.12.2 Waste Water Retention Basins

This COL Item is addressed in Subsection 9.2.9.2.2.

9.2.13 REFERENCES

STD DEP1.1-1

WLS COL 9.2-1

WLS COL 9.2-2

STD DEP1.1-1



William States Lee III Nuclear Station FSAR, Chapter 9

Revision: 1 9.3-1

9.3 PROCESS AUXILIARIES

This section of the referenced DCD is incorporated by reference with the following 
departures and/or supplements.

9.3.7 COMBINED LICENSE INFORMATION

This COL Item is addressed below.

Generic Issue 43, and the concerns of Generic Letter 88-14 and NUREG-1275 
regarding degradation or malfunction of instrument air supply and safety-related 
valve failure, are addressed by the training and procedures for operations and 
maintenance of the instrument air subsystem and air-operated valves.

Plant systems, including the compressed and instrument air system, are 